Contract No.

Customer DUFERCO
L/C No.
P/C No 322015030511

Commadity H-BEAM

ASTM AS72

GS0/AR92/

MILL TEST CERTIFICATE

EN 10204(2004) TYPE 3.1

HYUNDAI

STEEL

Head Office

63. Junabong-daerc, Dong-gu,
incheon,401-712, S, Karca

Certificate No.

IH20150305391 - 6

Class Cerl. No.

Date of Issue

Specification CSA 250W 2015-03-30
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(3} vield Ratio = YP/TS

HMS 1 102{A)-3a

ERCRC D= "Qreal " Appis

(Nota) (1) Ceg: (CE=C+Mn/6+Ce/5+V/5+Mo/5+Ni/19+Cu/1h) {2) Gauge length © 200 mmn
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C AA n WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE ; -'-"‘;"i'
. . ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER n,_'\ Wl
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